KD-50, 50C,
50T, 50CT, 55CKW
FIG. NO. 1

Y
- L LOCH  AND HANDLE
43 25 FOSITION FOR MODELS
pep : KD-50C , 50CT ,S5CKW
A
?5'“?_
26y

PART NO. 900183 FORM NO. 122887



item PARTS KD55CKW | QTY [ KDsOC | QTY KD50 QTY | KDBOCT | QTY | KD50T | QTY

no. LIST Part No. Part No. Part No. Part No. Part No.

1 |BAGFHET (RENTAL 900751) 900650 1 900650 1 900650 1 900650 900650 1
2 |THROTTLEASSHEVBLY (INC. (2) of 4, 5, 11) 900343-01| 1 900604 1 900343 1 [900514-02| 1 900343 1
3

4 |LOCKNUT - - - - 8164005 2 8160001 1 8164005 2
5 |SCREW - - - - 8059142 2 8041008 1 8059142 2
6 |HANDLEASSY (INC. (2) OF10,11,12) 900007 1 900007 1 900549 1 900007 1 900549 1
7

8 |SCREWMCAPS5/16-18x 2 1/4 - - - - 900547 2 - - 900547 2
9 |TY WRAP - - - - 900407 2 900407 2 900407 2
10 |SCREWMACH#10-24 x 2" 8059143 2 8059143 2 8059143 2 8059143 2 8059143 2
11 |RUBBER GROMVET 900141 2 900141 2 900141 2 900141 2 900141 2
12 |NUT LOCK #10-24 8164005 2 8164005 2 8164005 2 8164005 2 8164005 2
13 |CABLECONTROL ASSY - - - - 900155 1 - - 900155 1
14 |CONTROL CABLEASSY - - - - 900145 1 - - 900145 1
15 |BRACKET HT. ADJ. - - - 900144 1 - - 900144 1
16 |SCREWMACH#10-24x11/4 - - - - 8059140 2 - - 8059140 2
17 |WASHER LOCK EXT 5/16 8181008 3 - - - - - - - -
18 |LOCK ASSY 900164 1 900164 1 900142 1 900164 1 900142 1
19 |SCREW CAP8 MMx 35MM 900242 3 - - - - - - - -
20 |SPRING 900136 1 900136 1 900136 1 900136 1 900136 1
21 |TREONLY 900507 1 900507 1 900507 1 900507 1 900507 1
22 |PNHAIRCOTTER 900471 1 900471 1 900471 1 900471 1 900471 1
23 |PLUNGERASSY - - - - 900138 1 - - 900138 1
24 |BOLT CARRAIGES5/16-18 x 1 3/4 8024043 4 8024043 4 8024043 4 8024043 4 8024043 4
25 |WASHER5/16 SAE 8172008 8 8172008 8 8172008 | 10 | 8172008 8 8172008 | 10
26 |NUTLOCK 5/16-18 8160002 4 8160002 4 8160002 4 8160002 4 8160002 4
27 |HANDLESTUB RHASSY - - - - 900584 1 - - 900584 1
28 |HAND KNOB - - - - 900456 2 - - 900456 2
29 |WASHERLOCK 5/16 - - - - - - 8177011 1 8177011 1
30 |HANDLESTUBLHASSY - - - - 900585 1 - - 900585 1
31 |SCRBMCAPS5/16-18 x 3/4 - - - - - - 8041026 1 8041026 1
32 |WASHER KD WHERL 900230 4 900230 4 900230 4 900230 4 900230 4
33 |REARAXLEFRAMEWA 900115 1 900115 1 900115 1 900115 1 900115 1
34 |WHERL ASSY CAST 900509 4 900509 4 900509 4 900509 4 900509 4
35 |SHOULDERBOLT 800508 4 800508 4 800508 4 800508 4 800508 4
36 |BEARNGONLY 900498 2 900498 2 900498 2 900498 2 900498 2
37 |NUTLOCK 3/8-16 8160003 4 8160003 2 8160003 4 8160003 2 8160003 4
38 |WASHER 8172018 4 8172018 4 8172018 4 8172018 4 8172018 4
39 |HOLDDOWNPLATE 900123 2 900123 2 900123 2 900123 2 900123 2
40 |SHEET METAL SCREW 1/4 x 3/4 8122082 4 8122082 4 8122082 4 8122082 4 8122082 4
41 |BOTTOMCOVER 900121 1 900121 1 900121 1 900121 1 900121 1
42 | SCREW SELF TAPPNG 8123086 7 8123086 7 8123086 7 8123086 7 8123086 7
43 |MAINFRAMEASSY 900579 1 900579 1 900579 1 900579 1 900579 1
44 |PLUG 900146 1 900146 1 900146 1 900146 1 900146 1
45 |NUTLOCK 5/16-18 8161041 6 8161041 6 8161041 6 8161041 6 8161041 6
46 |GASKET - - 800411 1 800411 1 800411 1 800411 1
47 |IMPELLERASSY (INC. 49,50,51) 900255 1 800988 1 800988 1 800097 1 800097 1
48 |KDPARTS BAG HANDLEASSY 900475 1 900475 1 - - 900475T 1 - -
49 |KEY 9201121 1 9201121 1 9201121 1 9201121 1 9201121 1
50 |WASHER LOCK 3/8 TWIST TOOTH 400502 1 400502 1 400502 1 400502 1 400502 1
51 |CAPSCREW (HARDENED) 900243 1 900243 1 900243 1 900243 1 900243 1
52 |HOUSING ASSY 900257 1 900257 1 900257 1 900257 1 900257 1
53 |ENGINE 900244 1 900166 1 900166 1 900166T 1 900166T 1
54 |NUTLOCK 5/16-18 8160002 3 8160002 4 8160002 4 8160002 4 8160002 4
55 |PLUNGER 900165 1 900165 1 - - 900165 1 - -
56 |SCREMCAPS5/16-18x 11/4 8041029 3 8041029 4 8041029 4 8041029 4 8041029 4
57 |HANDLEAND CABLE - - - - |900145-01| 1 - - |900145-01| 1
58 |SLEEVEAND HARDWARE - - - - ]900145-02 1 - - [900145-02| 1
59 |KDPARTS BAG WHEH. ASSY 900476 1 900476 1 900476 1 900476 1 900476 1
60 |CAPEND1" - - - - 800392 2 - - 800392 2
61

62 |LABHE. CAUTION HANDS AND FEET 900326 1 900326 1 900326 1 900326 1 900326 1
63 |LABHE. CAUTION HOT ENGINE 400268 1 400268 1 400268 1 400268 400268 1

PART NO. 900183

FORM NO. 122887




